
 

 

 

Annual Report 2018/2019 
Submission: October 4, 2021 

 

 

 

Hamlet of Fort Providence 

Water Licence MV2016L3-0001 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

204-5204 Franklin Ave 
Yellowknife, NT 

X1A 1 E2 Canada 

Main: +1 867689 5183 
colliersprojectleaders.com Colliers Project 

Leaders 



P7201-214380422-4(2.0) 

 

2018-2019 Annual Water Licence Report for Fort Providence (MV2016L3-0001) Page 1 

Municipal Water Licence Annual Report 
 

Village of Fort Providence 

Licence #: MV2016L3-0001 

Reporting year: 2018/2019 

Expires: July 6, 2026 

 

 

Part B, item 4: The Licensee shall file an Annual Water Licence Report with the Board not later than June 

30th of the year following the calendar year reported (April 1 – March 31), which shall contain the 
[...]
Water Supply System Infrastructure Summary 

WTP Classification:  Class II 

Raw Water Reservoir:  Concrete cell 

Intake or Well System: Wetwell with gravity flow from river through pipes. Two submersible pumps 
bring water from the wetwell to the WTP. 

Wetwell Pumphouse:  None 

Disinfection System:  12% sodium hypochlorite solution 

Treatment Type: Coagulation, flocculation, and multi-media filtration (sand and anthracite) 
package plant using alum and polymer. 

Treated Water Storage: Two underground concrete reservoirs 

Distribution System:  Trucked 

Water Trucks:   Three trucks: 2 x 12,000 L and 1 x 9,092 L backup 

1.2 Roles and Responsibilities 

Table 1: Agency and Department Contacts 

Agency or Department Contact Name 
Comments (function/role, frequency of 

contact, recent work in community, 
concerns) 

Mackenzie Valley Land 
and Water Board 

Erica Janes 

Regulatory Specialist 

Regulate the use of land and water and 
the deposit of waste throughout the area. 
Issue Municipal Water Licences. 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 4 of 31  Water and Sanitation 
MACA 

Agency or Department Contact Name 
Comments (function/role, frequency of 

contact, recent work in community, 
concerns) 

Environment and Natural 
Resources (ENR) 

Wendy Bidwell 

Water Resource Officer 

Water Resource Officers conduct regular 
inspections of the Community’s water use 
and waste management systems to ensure 
compliance with the conditions of the 
Municipal Water Licence. Water 
Resource Officers visit the community 
regularly to enforce the licence and  can 
be a resource for any questions regarding 
the legal obligations associated with the 
operation of the Solid Waste Facility, 
WTP, and Sewage Disposal Facility 

Department of Fisheries 
and Ocean (DFO) 

Fisheries and Oceans Canada has changed the way new project 
proposals (referrals), reports of potential Fisheries Act violations 
(occurrences) and information requests are managed in Central and 
Arctic (Alberta, Saskatchewan, Manitoba, Ontario, Nunavut, and the 
Northwest Territories).  Please be advised that general information 
regarding the management of impacts of fish and fish habitat and 
self-assessment tools (e.g. Operation Statements) that enable you to 
determine Fisheries Act requirement are available at DFO’s 
“Working Near Water” website at www.dfo-mpo.gc.ca/habitat.  For 
all occurrence reports, or project proposals where you have 
determined, following self-assessment, that you cannot avoid impacts 
to fish and fish habitat, please submit the fisheriesprotection@dfo-
mpo.gc.ca.  For general inquiries you can also call 1-855-852-8320. 

Community 

Ms. Susan Christie 

Senior Administrative 
Officer (SAO) 

Overall responsible for the operation of 
all community operations. Directly 
responsible to Chief and council. 

 

Table 2: GNWT Department of Municipal and Community Affairs – Supports Communities and Operators 

Contact Name Phone/Email Comments 

Justin Hazenberg, P.Eng. 

Engineering Team Lead, 
Water & Sanitation 

867-767-9164 ext 21078 

justin_hazenberg@gov.nt.ca 

Provide technical support and training for 
WTP operators. Perform system reviews. 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 5 of 31  Water and Sanitation 
MACA 

Contact Name Phone/Email Comments 

Jaime D. Goddard, P.Eng. 

Senior Technical Officer, 
Water & Sanitation 

867-767-9164 ext 21079 

jaime_goddard@gov.nt.ca 

Provide technical support and training for 
WTP operators. Perform system reviews. 

Greg Hamman 

Water Quality 
Environmental Specialist 

867-767-9164 ext 21077 

greg_hamman@gov.nt.ca 

Provide technical support and training for 
WTP operators. Perform system reviews. 

Braden Redshaw 

Intern - Engineering 
Project Analyst 

867-767-9164 ext 21081 

braden_redshaw@gov.nt.ca 

Provide technical support and training for 
WTP operators. Perform system reviews. 

 

Table 3: GNWT Department of Health and Social Services – Regulatory Agency, Public Health 

Contact Name Comments 

Peter Workman 

Chief Environmental Health 
Officer 

Oversight of Environmental Health Officers (EHO) 

Periodic review of water quality standards and ensuring compliance. 

Colin Merz 

Environmental Health Officer 
(EHO) 

Inspect WTP twice per year. Do chemical and THM sampling. 

Ensure operator is testing and reporting as required by regulations 
(bacteriological, chemical, chlorine levels, turbidity, etc.) 

Investigate any possible sources of contaminations (fuel spill, sewage 
spill, failure of the WTP to operate, unusually high turbidity, etc.) 

Issue boil water advisories in the event that the quality of the water 
cannot be assured. 

Investigate any complaints or outbreaks that might be associated with 
the local drinking water. 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 6 of 31  Water and Sanitation 
MACA 

 

Table 4: Community Staff - Management 

Position Name Comments 

Chief/Mayor 

His Worship Mayor Samuel 
Gargan (still acting) 

Danny Beaulieu (newly elected) 

Elected leader of the community 

Senior 
Administrative 
Officer (SAO) 

Ms. Susan Christie 

Senior Administrative Officer 

Empowered by council to act as 
council’s representative in the 
administration of Hamlet affairs 

Works Foreman 
Clifford McLeod 

Public Works Manager 

Reports to SAO. Responsible for the 
operation of Public Works day to day 
operations and some future planning 

WTP Operator 
Clifford McLeod 

Dale Vendell – Backup 

Reports to SAO. Responsible for the 
operation and maintenance of the WTP 
and distribution. 

Water Truck Drivers 
Gilbert Matto 

Corey Minoza 
Reports to SAO and Foreman. 

Finance Comptroller Albertine Canadien 
Reports to SAO. Responsible for PO’s 
for WTP chemicals and equipment, and 
payroll. 

 

Table 5: Community Staff - Operations 

Name 
Level of 

Certification 
Years of 

Experience 
Reports To Comments (hr/day on site) 

Clifford  Class I 6 years SAO 5 days a week, 4-5 hours on site 

Dale 
Small 
Systems  

2 years SAO 5 days a week, 4-5 hours on site 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 7 of 31  Water and Sanitation 
MACA 

Name 
Level of 

Certification 
Years of 

Experience 
Reports To Comments (hr/day on site) 

Gilbert None 32 years SAO 
Regular work weeks, rotate 
weekends every 2 weeks. 

Corey None  2.5 years SAO 
Regular work weeks, rotate 
weekends every 2 weeks. 

 

2.0 WATER SUPPLY SYSTEM 

2.1 Flow Process and Instrumentation  

 

Figure 2: Flow Process Diagram 

2.2 Water Source and Intake 

The WTP and intake are located on the Mackenzie River, upstream of the Hamlet of Fort Providence as 
well as the community landfill, lagoon, and former landfill. The WTP and intake are located downstream 
of the local airport, which is adjacent to the river, but over a kilometer away. 

Raw water is drawn from the Mackenzie River. The intake is located in an area where divers have at 
times refused to work in the river due to safety issues relating to poor visibility and strong currents. 
Several past intakes have been damaged by ice chunks and boulders entrained by the current. 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 8 of 31  Water and Sanitation 
MACA 

The current intake consists of a wetwell fed by gravity from the river. In the winter, ice piles up on top of 
the wetwell, making it completely inaccessible for maintenance for several months. In the event of a 
pump failure, it is very difficult to access the wetwell in order to conduct repairs or replace the pump 
before the ice melts in the spring. Work is underway to select and implement a new intake design. 

2.3 Water Treatment 

The treatment system consists of a Neptune Microfloc (Water Boy) package plant, which includes 
coagulation and multi-media (sand and anthracite) filtration followed by chlorine disinfection.  

Raw water is pumped into the Water Boy by a submersible raw water pump located in the wet well. 
Aluminum sulphate (alum) and a polymer coagulant aid are added to the water prior to the flocculation 
chamber. The coagulant combines with any substances in the raw water to form floc. The water passes 
through an upflow settling tube followed by filtration to remove the floc. The filter consists of layers of 
gravel, sand, and anthracite media. Upon leaving the Water Boy, chlorine is added to the filtered water to 
provide disinfection before entering the underground clearwell cells.  

The plant initiates an automatic backwash when the filter headloss exceeds the setpoint. Water flows back 
through the filter and clarifier to clean out the accumulated floc. The backwash water is dosed with Vita-
D-Chlor for dechlorination (using a dosing pump) and discharged to waste. 

Table 6: Process Equipment 

System Make & Model 
Design Flow 

Rate 
Comments 

Flocculator 
Drive 

Dayton Split Phase 
Gearmotor 

Model#:5K933B 

- 
Drives flocculator 
mixing 

Flocculation 

Neptune MicroFloc 

Model#: 
W191WB82 

270 L/min 
Alum and Polymer 
mixing 

Settling 

Neptune MicroFloc 

Model#: 
W191WB82 

270 L/min Upflow tube settler 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 9 of 31  Water and Sanitation 
MACA 

System Make & Model 
Design Flow 

Rate 
Comments 

Filtration 

Neptune MicroFloc 

Model#: 
W191WB82 

270 L/min 
Sand and anthracite 
filter, gravity fed 

Effluent 
Pump 

Franklin Electric 

Model#: 3642 
7.0 L/s Filter effluent pump 

Backwash 
Pump 

Baldor Reliance 
Industrial Motor 

Model#: 
36H823Y804 

- 
Automatic backwash 
triggered by high 
headloss. 

Headloss 
Indicator 

Ashcroft Duralife  
 
Model #: 1009 

- 
Controls the automatic 
backwash 

 

Table 7: Filter Media 

Media Diameter 
Bed 

Thickness 

Anthracite  0.8 – 0.9 mm Unknown 

Sand  0.35mm Unknown 

Gravel Unknown Unknown 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 10 of 31  Water and Sanitation 
MACA 

 

Table 8: Process Chemicals 

Purpose 
Brand/Trade 

Name or Common 
Name 

Chemical % Strength 
Injection 
Location 

Primary coagulant Alum Aluminum Sulphate 45 – 55% 
Pipe prior to 
mixing tank 

Coagulant-aid ClearFloc AP1065 Polyacrylamide - 
Mixing tank inlet 
weir 

Disinfection Hypochlor-12 Sodium Hypochlorite 12% 
Potable water pipe 
post-filter 

 

Table 9: Chemical Feed Equipment 

System 
Make/Mode

l of Pump 
Design Flow Rate 

(from O&M manual) 
Injection Rate 

Primary 
coagulant 

ProMinent 
Fluid 
Controls 
model: 
CONb0300
NPI000D00
0 

8 L/hr @ 0.3 MPa  

(2.11 gal/hour @ 43.5 
psi) 

35mL/hr 

Polymer 

ProMinent 
Fluid 
Controls 
model: 
CONb0300
NPI000D00
0 

8 L/hr @ 0.3 MPa  

(2.11 gal/hour @ 43.5 
psi) 

70mL/hr 

Disinfection 
Grundfos  
DDA 

2.2 L/hr 150 mL/hr 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 11 of 31  Water and Sanitation 
MACA 

System 
Make/Mode

l of Pump 
Design Flow Rate 

(from O&M manual) 
Injection Rate 

Dechlorination 
Grundfos 
DDA 

2.2 L/hr 7.5L/hr 

 

Table 10: Building and Additional Equipment 

System Make/Model Operation 

Furnace 

Granby Furnaces Oil Fired 
Warm Air Furnace, 
manufactured 2017 

Model#: CONFORTO – 
FRONT – H/B 3T PSC 

Heats the building 

Generator 

KHD Deutz Type F3L1011 
Motor, manufactured 1993 

Model#: 8038459 

Provides power to the 
building 

Fuel Tank 

Westeel Aboveground Steel 
Tank - ULC certified, 1,135 L, 
located indoors in secondary 
containment, manufactured in 
1992 

Provides fuel to furnace 
and generator. A separate 
outside fuel tank 
provides heating fuel for 
the garage and was not 
inspected during the site 
visit. 

Inline Turbidity Meter 
Hach 1720E Low Range 
Turbidimeter 

Monitors effluent 
turbidity after filter 

Automatic Transfer 
Switch 

Simson-Maxwell Auto Trans 
Switch 

Model#: ATS3100W 

Provides automatic 
power transfer  to 
generator in the event of 
a power outage 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 12 of 31  Water and Sanitation 
MACA 

System Make/Model Operation 

Fuel Level Switch 
Magnetrol International 

Tag#:41-5001-035 

Detects level of fuel in 
the fuel tank 

GenSet Controller 
Power Plant Control 

Model#: CCPX3100/EC200 

Control system for 
generator 

Electric Heat Trace 

920 Digitrace Heat Trace 
Controller Assembly 

Model#: 
920*E4FWL*SIS302*SS3202 

Maintains temperature in 
water line to prevent 
freezing 

Jar Tester 
Phipps & Bird Stirrer 

Model#: 7790-400 

Testing apparatus for 
flocculation system 

 

2.4 Treated and Fire Water Storage 

Treated water is stored in two 90,000-L underground concrete reservoirs with ultrasonic level sensors. 
The level switches in the water storage initiate water treatment plant operations when a low water level is 
detected in the clearwell. 

On at least one occasion, fuel lines in the plant have cracked and caused fuel to leak through the concrete 
floor and into one of the treated water storage cells. The cell had to be isolated, drained, cleaned, and 
sanitized before being put back in service. A crack in the concrete floor was suspected as the primary 
pathway for the fuel to travel through the floor. In 2014, there was an attempt to repair the crack. 
However, incorrect mixing of the sealing product caused it to leak through the crack before curing, 
contaminating the cell. This exacerbated the problem since the crack had to be widened in order to allow 
for sealing. The crack has not yet been repaired although solutions for repairing the crack and sealing the 
floor have been discussed. MACA’s recommendation is to install epoxy flooring throughout the generator 
room, extend the flooring a few inches up the walls, and seal it at the edges. 

In a fire flow situation the treatment system is bypassed and raw water is drawn directly from the raw 
water reservoir. There is no dedicated fire storage. 



Review of Community Water Supply System Management and Infrastructure – Fort Providence 2019 

 

Page 13 of 31  Water and Sanitation 
MACA 

2.5 Truckfill 

Two submersible pumps in the clearwell cells are operated by the truckfill control panel located on the 
outside wall of the building or by controls on the truckfill arm. Chlorine is injected into the truckfill 
piping during truck filling. The truckfill system is capable of discharging water at a maximum rate of 
1000 L/min, but is currently being run at 850 L/min due to water hammer problems that occur at higher 
flow rates. At 850 L/min, it takes approximately 15 minutes to fill a water truck. 

MACA’s Good Engineering Practice for Northern Water and Sewer Systems recommends a minimum 
truckfill rate of 1,000 L/min for fire flow. This is based on a 1993 fire prevention study. If 1,000 L/min 
flow from the water source cannot be achieved, 60,000 L of dedicated fire storage is recommended. 

The generator is only capable of running one of the truckfill pumps at a time and is connected to the pump 
in Cell 1. In an emergency, or if Cell 1 is nearly empty, the pump is manually moved from Cell 1 to Cell 
2. A valve controls the connection between the two cells allowing the operators to connect or isolate 
them, but is corroded. 

2.6 Potable Water Distribution 

2.6.1 Trucked Delivery 

Treated water is delivered by truck to each building. The hamlet has three water trucks, two with a 
capacity of 12,000 L (2,800 gallons) each and one with a capacity of 9,092 L (2,000 gallons). Delivery 
takes place 6 days per week. On weekdays, the two 12,000-L trucks are operating and each takes 6 – 7 
truckloads over the course of the day. On Saturdays, deliveries are done for the large buildings, such as 